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H-200 series

PNEUMATIC HEMMING UNIT
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First edition ; issued in July, 1986 ¥ kR (1986F 7 B&1T)
Second edition ; issued in September, 1990 kR (19905 9 A %#1T)
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Cat. No. /N | Bdition Date Modification of the main details

Modified PH controller and newly added fabric

Second
9560 A edition 25. 9.1990 releasing mechanism,
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TYPE INDICATION METHOD FOR PH-200

PH-2000/000-000/0O00-000-O/KSOOO/O/O0)

|

T
To indicate
frequency
(Table 5)

To indicate voltage

!-—»~ To indicate equipped

— - Auxiliary code to indicate sewing machine (Table 3)

special specification (Table 2)

l.—- To indicate model of pneumatic
hemming unit (Table 1)

(Table 4)
To indicate type of KS device

——Example -

PH-201/E51-213/505-223-4/KS330/2/60

| |

L E51 pneumatic hemming unit
to be exclusively used for PH-201

| ‘ -i; _E, Frequency 60Hz

L Rated voltage 200V, 3-phase
‘ Equipped with KS330
‘ —— Semi-automatic pneumatic hemming unit equipped with E51

Voltage Indication Code No.

Code No. and Meaning of Model Table 1 and Meaning Table 4
Code No. Meaning Code No. Meaning
PH-201 Sq(;nil}i;)aeudt(:r;;:icEgrlieumatic hemming machine 1 100V, single phase
2 200V, 3-phase
PH-25 1 fqeur;ll;;létt:?;:ﬁi(ﬁ %rge}l;{atic hemming machine 3 220V, 3-phase
4 240V, 3-phase
5 380V, 3-phase
Auxiliary Code No. and Meaning Table 2 6 415V, 3-phase
Code No. Meaning 7 220V, single phase
A 8 240V, single phase
B
o]
Frequency Code No. and Meaning Table 5
. Code No. Meaning
Equipped Sewing Machine Model/Type Table 3 50 Frequency 50Hz

ES1 E51-213/505-223-4 60

Frequency 60Hz

ETS51 ETS51-213/505-223-4
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INTRODUCTION

B This parts catalog covers the PH200 series pneumatic
hemming unit manufactured from September, 1990.

B On pages 2~31, each mechanism is arranged on facing pages,
the first page containing the illustrations and the second
page containing the data of the individual parts.

The number given to each illustration is the REF. NO. on the
parts list.

B Gauge parts construction charts/gauge parts lists.
Gauge parts are used in some machine types and sewing
gauges only. - Pages 32~35 contain the gauge parts
construction charts in order to know the illustrations and
the combinations of the parts, and page 36 contain the
gauge parts,lists to obtain the data at a glance.

B A part number index is attached to the back of this catalog
for convenience.

B When placing orders for parts from this catalog, use ONLY
THE PART NUMBER.

M This parts catalog is applicable to your machine and is
subject to change without notification.
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EfTH EELD#ERR0) MACHINE REST BOARD & PERIPHERAL EQUIPMENT (1)

REF. PART NO.

NO. B &m & F & B NAME QT.
1 302391-91 #EMN B REST BOARD HOLDER 1
2 302397 T =7 TABLE 1
3 206336 *EHEF b NUT 6
4 300172 g & WASHER 6
5 201477 ANE N SPRING WASHER 6
6 4506 AATRLE M8 BOLT 6
7 240194 A+ v b NUT 2
8 302393-91 M A4 1\ — SIDE COVER 1
9 4108 ¥/ M4 x20 SCREW 4

10 302395 3 AN BACK COVER 1
11 4108 T rY /M4 x20 SCREW 4
12 302394-91 M Ah 1\ - SIDE COVER 1
13 4108 T rY /M4 x20 SCREW 4
14 302392-91 E @& A\ -~ COVER 1
15 302431 O IANMZN N 17 HANDLE 1
16 302430 [ HINGE 3
17 4109 FrY /M4 x10 SCREW 12
18 XXXXXX = NAME PLATE 1
19 302399 AR 2 PLATE 1
20 4107 FxrxTY /M4 x16 SCREW 4
21 201252 N R R SPRING WASHER 4
22 201185 M & WASHER 4
23 302415-91 L NS LEVELER 4
24 302416 Fr A2 - CASTER 2
25 4320 AAFXTY /M6 X110 SCREW 8
26 204293 INRE R SPRING WASHER 8
27 302417 Fr AR - CASTER 2
28 4320 AARXRY /M6 X10 SCREW 8
29 204293 IR E SPRING WASHER 8
30 302047 8% NAME PLATE 1
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MACHINE REST BOARD & PERIPHERAL EQUIPMENT (2)
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NUT

MACHINE REST BOARD

COVER
SCREW

SCREW

BOLT

WASHER

SPRING WASHER
SUCTION PIPE

SADDLE
SCREW
WASHER
BRACKET
SCREW
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AIR BLOWER
PLATE
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JOINT

JOINT

VENTURI COMPLETE

HOSE
JOINT
NUT
BOLT
WASHER

SPRING WASHER
NUT
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DUST DRUM

CAP

HANDLE
SCREW
NUT
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T B B HRR(3) MACHINE REST BOARD & PERIPHERAL EQUIPMENT (3)

REF. PART NO.

NO. BB & M NAME QT.
1 302414 i F JOINT 1
2 742256 7w bAAwF - F CORD/FOOT SWITCH 1
3 518 RE N PEDAL 2
4 4331 AAFRNLVEFE M6 BOLT 4
5 303335 & WASHER 6
6 204293 N e SPRING WASHER 4
7 4818 AA+Y M/ ME6 NUT 6
8 4756 AARFYEFEME NUT 2
9 706013 2?4704 F MICRO SWITCH 2
10 302410 7 357w b BRACKET 2
11 4530 Y3x2Y /M4 x30 SCREW 4
12 201185 g & WASHER 8
13 201252 N X EE SPRING WASHER 4
14 4803 AAFY M4 NUT 4
15 4109 FxY/ M4x10 SCREW 4
16 201185 B & WASHER 8
17 201252 IN RO R SPRING WASHER 4
18 4803 AAFY M4 NUT 4
19 748028 74 Y -2 7 CLAMP 3
20 4331 ANAFRNLEMEG6 BOLT 4
21 204293 AN SPRING WASHER 4
22 303335 B & WASHER 4
23 206337 M & WASHER 4
24 205765 74+ - LINER 4
25 205764 B & J A CUSHION RUBBER 4
26 4818 AAFY FSM6 NUT 4
27 747001 d0T7Tw Y BUSHING 2
28 4330 ANAXNLEFE M8 BOLT 2
29 300172 & & WASHER 4
30 201477 N R &R SPRING WASHER 2

31 4812 AAFwv /S MS8 NUT 2
32 47517 AARST v F/MS8 NUT 2
33 302409 N - R BASE 1
34 302413 Ak F JOINT 1
35 708014-91 #H = X 1 v F FOOT SWITCH 1
36 302491 i F JOINT 1






ESIRAHE)() BLINDSTITCH HEMMING GUIDE ASSEMBLY (1)

REF. PART NO.

NO. B & & F 5 & NAME QT.
1 513049 7Yy AIR CYLINDER 1
2 527006 A - Faryba- 35— SPEED CONTROLLER 2
3 303448 E & WASHER 2
4 201252 N X e SPRING WASHER 1
5 302225 TPy ERMSE BRACKET/AIR CYLINDER 1
6 5061 mw=*v/C5 X6 SCREW 4
7 204143A SN SV AN STOPPER 1
8 4009-1HC ¥ %*x ¥ /C5 x 7. 5 SCREW 1
9 5581 B xv /C5H SCREW 1

10 211301 m 7\ % SPRING 1
11 201185 g & WASHER 1
12 3044 AAFw P /CH NUT 1
13 302224 737w b BRACKET 1
14 5534 Fxv/C8 x1 2 SCREW 2
15 202433 B & WASHER 2
16 204293 AN 3 SPRING WASHER 2
17 302387 7 35 v b BRACKET 1
18 5579 Y2/ CT7Tx9 5 SCREW 2
19 204585 g & WASHER 2
20 513058 7Y vE - AIR CYLINDER 1
21 527007 A - F2r+a-5-— SPEED CONTROLLER 2
22 302359 70 -5« v 7Y aA > kFLOATING JOINT 1
23 303983 7 37 v b BRACKET 1
24 5092 Fxv/C9x8. b SCREW 2
25 207924 & WASHER 2
26 302319 7 545wk BRACKET 1
217 5579 Y2y /CTXx9 5 SCREW 2
28 204585 B & WASHER 2
29 303067 ANE 34 SPRING WASHER 2
30 7113 AASFYEFE/M1O0 NUT 1
31 302318 254 F#| SLIDE PLATE 1
32 302317 E W GUIDE 2
33 5328 ExY/C4 X6 3 SCREW 4
34 302316 737 vk BRACKET 1
35 5628 B2 /7C38 SCREW 1
36 204838 m N x SPRING 1
37 5639 ExY/CH X9 SCREW 1
38 302315 VAR 2 PLATE 1
39 4504 EFxrY /M8 x20 SCREW 2
40 300172 M & WASHER 2
41 201477 AR SPRING WASHER 2
42 202683 O AV ANE STOPPER 1
43 5345 Y2 /C5h5x11 SCREW 1



— 10—



ESIRA(#)(12) BLINDSTITCH HEMMING GUIDE ASSEMBLY (2)

REF. PART NO.

NO. R EF % & NAME QT.
1 302226 7 35 45w b BRACKET 1
2 302228A91 mAi+ H AIR BLOWER 1
3 4009-1HC ¥ x Y S/ C 5 x 7, 5 SCREW 1
4 208245 R & WASHER 1
5 302322 wEN CLOTH GUIDE PLATE 1
6 2905-HC F x ¥ /7 C 5 x 4 5 SCREW 1
7 201185 B & WASHER 1
8 302232A mEN CLOTH GUIDE PLATE 1
9 2906 FxT/C4 X2, 6 SCREW 1
10 302233 WEAHR S T v N ADJUSTING PLATE 1
11 2193 ANA XY/ CHXx8, 5 SCREW 2
12 201185 HE & WASHER 2
13 202286 IN RO g SPRING WASHER 2
14 302234 kAR CONNECTING PLATE 1
15 4009-1HC ¥ 2 ¥ / C b5 x 17 5 SCREW 2
16 303448 & WASHER 2
17 302235 Z v VAT R BRACKET/BINDER 1
18 5422 BffxY ~CH SCREW 1
19 211301 m oy % SPRING 2
20 3044 AAFY b CH NUT 1
21 302236 7 % 70y b BRACKET 1
22 2905-HC ¥ x Y /C5 x 4. 5 SCREW 1
23 212435A =7 CABLE 1
24 212436 -7 NV R CABLE SUPPORT 1
25 4806 AAFY M6 NUT 1
26 240164 I AN S SPRING 1
27 302238 I - COLLAR 1
28 5292 IExYy /7 C3x2. 17 SCREW 1
29 302372-30 MWEWRN CLOTH GUIDE PLATE 1
30 2905-HC ¥ x ¥ /7 C5H x 4 5 SCREW 2
31 3022444 M B R AUXILIARY PLATE 1
32 2905-HC ¥ %Y /7 C 5 x 4 5 SCREW
33 302325-91 M1+ & AIR BLOWER 1
34 5441 ExY/C5H X9 5 SCREW 1
35 200098 B & WASHER 2
36 3044 A+ /CH NUT 1
37 302240 Mo -5-—-735%v F BRACKET 1
38 5534 FxY /C8 X1 2 SCREW 2
39 202433 & WASHER 2
40 204293 N R E R SPRING WASHER 2
41 302243 7 Z 7y b BRACKET 1
42 5546 ¥ /C5x10 SCREW 2
43 200098 B & WASHER 2
44 202286 N X R SPRING WASHER 2
45 302323 o -3 - ROLLER 1
46 302324 AT - COLLAR 1
47 2913-2 Itz /7 1 0x3 5 SCREW 1
48 240184 ov 7o 0 RING 1
49 302242 n-s—-¥ry%Y,/C8 SCREW 1

50 210167 A THUMB NUT 1
51 208670 & & WASHER 1
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BLINDSTITCH HEMMING WELT GUIDE (1)

NAME QT.

BRACKET
SCREW
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PNEUMATIC & ELECTRIC MECHANISM (1)

NAME

PLUG

JOINT

BRACKET

SCREW

SPRING WASHER

WASHER

FILTER/REGULATOR ASSEMBLY

FILTER/REGULATOR

JOINT
JOINT

JOINT
PLUG
JOINT
SCREW
SPRING WASHER

WASHER

TUBE

TUBE

SOLENOID VALVE
SCREW

SPRING WASHER
WASHER

WASHER
SOLENOID VALVE
MANIFOLD

SCREW
SPRING WASHER
WASHER
SOLENOID VALVE
SOLENOID VALVE

MANIFOLD
NIPPLE

SCREW

SPRING WASHER
WASHER

WASHER
SOLENOID VALVE
SOLENOID VALVE
MANIFOLD

SCREW

SPRING WASHER
WASHER
SOLENOID VALVE
NIPPLE
NIPPLE

SILENCER
SCREW

ASSEMBLY

ASSEMBLY

ASSEMBLY
ASSEMBLY

ASSEMBLY
ASSEMBLY

ASSEMBLY

QT.

DO = = WD DO DO DN ~J— L = DO DO DD Ll SSIR SV IR (G T V] D = = DO DO DO =t b b pmeb ek DD DO DD bt ek i

N0 = DN

ey






I7—, EXRIRQ2) PNEUMATIC & ELECTRIC MECHANISM (2)

REF. PART NO.

NO. & & B s & NAME ; QT.
1 6000954 F 27 TUBE 1
2 755016 2 -7 F a-7 MARK TUBE 1
3 755032 -7y =W MARK SEAL 1
4 600096 Foa—-7 TUBE 1
5 755017 ? -2 Fa2-7 MARK TUBE 1
6 755033 -7 v =N MARK SEAL 1
7 600096 Foa—-7 TUBE 1
8 755018 2 -2 F 27 MARK TUBE 1
9 755034 7 -7 =W MARK SEAL 1

10 6000958 Fa-7 TUBE 1
11 755019 2 -7 Fa-7 MARK TUBE 1
12 755035 2 -7 - MARK SEAL 1
13 600096A Foa-7 TUBE 1
14 755020 v -2 F a7 MARK TUBE 1
15 755036 X -7 =W MARK SEAL 1
16 600094 Foa-7 TUBE 1
17 755022 v -7 Fa-7 MARK TUBE 1
18 755038 -7 v =0 MARK SEAL 1
19 600095 Fa-—-7 TUBE 1
20 755021 v -7 F a-7 MARK TUBE 1
21 755037 S | % MARK SEAL 1
22 601016 =v 7 NIPPLE 1
23 526005 - Frgy R NEEDLE VALVE 3
24 600079 F o2 - TUBE 1
25 601084 i F JOINT 1
26 600080 Foa-—7 TUBE(2.5X4X800) 1
27 526007 By R VALVE 1
28 600093 F 2 —-7 TUBE 1
29 755023 v -2 F a7 MARK TUBE 1
30 755039 R -7y =W MARK SEAL 1
31 600098 Fa—-7 TUBE 1
32 755024 v -0 Fa-7 MARK TUBE 1
33 755040 T -2 =W MARK SEAL 1
34 600097 Foa-—-7 TUBE 1
35 755025 v - F a7 MARK TUBE 1
36 755041 -7 v =W MARK SEAL 1
37 600097A Fa-7 TUBE 1
38 755026 v -2 Fa-—-7 MARK TUBE 1
39 755042 X -7 v =W MARK SEAL 1
40 601033 DM#F VWi z==> ELBOW 1
41 600053 Foa-—-7 TUBE (4X6X1050) 1
42 755029 ? -2 F -7 MARK TUBE 1
43 755043 =7 v - ’ MARK SEAL 1
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PNEUMATIC & ELECTRIC MECHANISM (3)

NAME QT.

ELBOW

TUBE (4X6X400)
TUBE (4X6X350)
CONNECTOR
JOINT

SILENCER

VALVE

TUBE (4X6X1010)
MARK TUBE

MARK SEAL

TUBE
TUBE
MARK TUBE
MARK SEAL
JOINT

JOINT
TUBE
MARK TUBE
MARK SEAL
TUBE

MARK TUBE
MARK SEAL
ELBOW

TUBE (4X6X350)
TUBE

MARK TUBE
MARK SEAL
MARK TUBE
MARK SEAL

DO bb ek kb [ T " ey XY — e e e — b ek D\ b Pk ek ek ok ek

b b bk
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o SEE PAGE 38 FOR SPECIFICATIONS OF LIMI-STOP Z-SERIES MOTORS,
THEIR ART NOS. AND APPLICABLE COUNTRIES.



I7—,BEXEFA4) PNEUMATIC & ELECTRIC MECHANISM (4)

PART NO.
HaE5 % ® NAME QT.
760160-9D PH 2> b0 -5 — PH-CONTROLLER 1
301729AHD 7 5 v ¥ FLANGE 1

7069 ExY,/M4x6, 3 SCREW 3

7072 F2Y/ M4x35 SCREW 2
301731AHD X & ROD 1

4100 ETxTY /M3 X6 SCREW 1
301729-HD 7 5 ¥ ¥ FLANGE 1

7027 ¥ %Y /M5 x 8 SCREW 2

4905 A2Y (%) /4. 5 SCREW 4
760161-9D B#E B v 7 R BOX/POWER SUPD 1

4109 EF2Y/M4x10 SCREW 4
791031 S A4 TRANSFORMER 1

4122 ¥ xY/M4x10 SCREW 4
303448 B & WASHER 4
742269-91 k2 — F JUNCTION CORD 1

4500 ¥%2Y/M5x10 SCREW 2
204585 i & WASHER 2
M12345 ) 2 2 bw S ZE-—-X— MOTOR 1
748023 % 7k DUCT 1
7480217 ) X v b RIVET 2
7500164 wF G TERMINAL BOARD 1

7025 FRxY/ M4x20 SCREW 2
201252 N RO & SPRING WASHER 2
303448 4 WASHER 2
302422A AR WT A NAME PLATE 1
748022 g7k DUCT 1
748027 )Ny b RIVET 2
750017 wF A TERMINAL BOARD 1

7025 F XY/ M4ex20 SCREW 2
201252 N R E & SPRING WASHER 2
303448 S WASHER 2
748026 TV -5 CLAMP 2
742255-91 ®H I —F (BHEH) JUNCTION CORD 1
748015 8 WA BAND 26
9500194 BRARKBREEX PIPING/WIRING DIAGRAM 1
302360-91 Y9 — (&v k) SENSOR SET 1
712010-91 €% —/MP MP SENSOR 1

5010 FRxY/C4x12 SCREW 2

5157 £%2Y,/C3x4, 5 SCREW 1
748006 YA G = I A I 4 CLAMP 2

4009-1 ¥ XY /C5x17, 5 SCREW 2
742188 ok — F JUNCTION CORD 1
748021 EBATFVH - STICKER 17
708014-91 R A v F (EHE%ER) SWITCH ( FOR EH DEVICE ) 1
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PART NO.
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FABRIC RELEASING MECHANISM
AIR CYLINDER ASSEMBLY

NAME

BRACKET

AIR CYLINDER
SPEED CONTROLLER
BRACKET

BRACKET

SCREW

BRACKET

SCREW

SCREW

FABRIC RELEASING LEVER

SCREW

AIR CYLINDER ASSEMBLY
AIR CYLINDER

ELBOW

BRACKET

SCREW

SPRING WASHER
WASHER

DRIVE PLATE
SCREW

WASHER
NUT

QT.

[ ) Pk ek b ik b et et DN ek b

—_— DD DN DN
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n0—>—(#), HEA (1)

REF.
NO.

PART NO.
wmeEs

302341-91
302327
5381
204293
202433

302328
5117
201185
1222
5337

204172
302329

5642
302330
210307

201185
513059
527006
240181
302331

235040
302332-91
302352
4800
302333

5146
306847
302835
302336-91

14517

1458
801001-91

5117
201185
302337

302652
5117
201185
4905
201185

302357-91
302358
302356
206958
5146

5113
302355-91
302342-91

2905-HC
302334-91

2921
302345-91

2905-1C
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ROLLER ASSEMBLY, CLOTH GUIDE ASSEMBLY

NAME

ROLLER ASSEMBLY
BRACKET

SCREW

SPRING WASHER
WASHER

BRACKET
SCREW
WASHER
SCREW
SCREW

WASHER
BRACKET
SCREW
SPRING
WASHER

WASHER

AIR CYLINDER
SPEED CONTROLLER
SPRING

PIPE

WASHER

BRACKET

PIN

NUT

MACHINE PULLEY

SCREW

PIN

TIMING BELT
GEAR

SCREW

SCREW

MOTOR ASSEMBLY
SCREW

WASHER

BRACKET

BRACKET
SCREW
WASHER
SCREW
WASHER

ROLLER ASSEMBLY
ROLLER

BRACKET

PIN

SCREW

SCREW

CLOTH GUIDE PLATE ASSEMBLY
CLOTH PLATE

SCREW

AUXILIARY PLATE

SCREW

AIR BLOWER
SCREW

SPRING WASHER
COVER

SCREW
EYE GUARD
SCREW

QT.
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AC100V

AC200V

AC220V

GEEE

AC240V

AC100V

AC200V

AC220V

AC240V

PH-201 5 FHER&
Specific parts for PH-201

-
PH-251 5 AR

Specific parts for PH-251




PH-201,PH-251 5 R85 SPECIFIC PARTS FOR PH-201& PH-251

REF. PART NO.

NO. B & B 5 & ® NAME QT.
1 742276A91 wH# a2 — Fev b JUNCTION CORD SET 1
2 742276-91 wH M2 - Ftwv b JUNCTION CORD SET 1
3 742276B91 wH M a2 - F&w b JUNCTION CORD SET 1
4 742276C91 S #2 - F v b JUNCTION CORD SET 1
5 742275-91 w2 - F (EH) JUNCTION CORD 1
6 742268-91 w3 — F ( 2 ¥~ 4 ) JUNCTION CORD 1
7 742267-91 S a2 - F (€£-%—) JUNCTION CORD 1
8 742265-91 - F (B A ) JUNCTION CORD 1
9 742266-91 wH#Ha-F (€£-%—) JUNCTION CORD 1

10 742270-91 a2 - F (2% ) JUNCTION CORD 1
11 742264-91 7 — A & EARTH WIRE 1
12 742095 oAk 2 — F (B R H) JUNCTION CORD 1
13 742094 ok o - F (MR R JUNCTION CORD 1
14 742260-91 w2 - F (K 27 X)) JUNCTION CORD 1
15 742257491 ®B® 3 — F POWER SOURCE CORD 1
16 742257-91 #BB® 3 — F POWER SOURCE CORD 1
17 742257B91 B 2 — F POWER SOURCE CORD 1
18 742257C91 @B¥W 2 — F POWER SOURCE CORD 1
19 302350 #f = PRESSER FOOT 1
20 302347 WEANEGS5 1 CLOTH GUIDE PLATE 1
21 5030 Fxrv/C1 x2., 3 SCREW 1
22 302494 2 NAME PLATE 1
23 516 TN =7 =1 - TAPER PULLEY 1
24 306 V X)Lk V BELT 1
25 524 TN =TF =1 = TAPER PULLEY 1
26 307 VAW E V BELT 1
27 302486-40 #H = PRESSER FOOT 1
28 302497 8 NAME PLATE 1
29 523 tE-42 -7 -1 - MOTOR PULLEY 1
30 418 VA k V BELT 1
31 516 F =N =TF =1 = TAPER PULLEY 1
32 306 VXL bk V BELT 1
33 301274 77 COOLING FAN 1
34 716007 I REVOLUTION DETECTOR 1
35 4009-1 r¥xT/CH5x1T7, 5 SCREW 1
36 748005 a2 uw7 CLAMP 1
37 4009-1 EFx2Y/C5H5x17 5 SCREW 1
38 302372-20 MEWN CLOTH GUIDE PLATE 1
39 302372-25 HEMN CLOTH GUIDE PLATE 1
40 302299 AR =Y = SPACER 1
41 5480 mx=vy/~C3x3. 9 SCREW 2
42 302760-91 BT ¥ (#) PIN ASSSEMBLY 1
43 281 ANF /4 MM WRENCH/ 4MM 1
44 182 ¥ -V F /3. 19 MMALLEN KEY 1
45 601035 h7T 57 b COUPLER SOCKET 1






*iIA THREAD STAND

REF. PART NO.

NO. @& % M NAME QT.
1 486C9C i (# ) ( 3 &1L ) THREAD STAND ASS. (3-SPOOLS) 1
2 503-CA 2% F# (TF) THREAD STAND ROD (LOWER) 1
3 509 % & WASHER 1
4 5476 AAF YL NUT 1
5 505-CA 7 57 v b+ (3 A1) BRACKET 1
6 380A LJRTAR SPOOL PIN 3
7 201252 RS SPRING WASHER 3
8 4803 AAFYF /M4 NUT 3
9 381-CA %L SPOOL TRAY 3

10 507 Iz 2 CUSHION 3
11 382-CA 2V Ik X SPOOL RETAINING FIN 3
12 7102 AAXY /M6 X3 2 SCREW 1
13 512 B & WASHER 1
14 4022 EFx2Y /M6 Xx10 SCREW 1
15 502-CA 2 % v F# (L) THREAD STAND ROD (UPPER) 1
16 504-CA T 3 1 » b JOINT 1
17 4021 2V /M5 X16 SCREW 2
18 4805 AAFT Y EFE M5 NUT 2
19 383-CA 7 3% w k BRACKET 1
20 384 ¥ 8 H B THREAD GUIDE BAR ROD 1
21 4014 2/ M4 x25 SCREW 1
22 4803 AAFYEF /M4 NUT 1
23 233-CA F® 1 ¥ — HOLDER 1
24 4012 FRrY /M4 X1 2 SCREW 2
25 4803 ANAFY M4 NUT 2
26 293C #E#® (3 KIL) THREAD GUIDE BAR (3-SPOOLS) 1
217 4012 EFxY /M4 x12 SCREW 1
28 4803 AAFYEF/MA4 NUT 1
29 527-CA 7 5% v F (3 &A1) BRACKET 1
30 506 * iE THREAD GUIDE 3
31 4117 ExY /M5 X1 2 SCREW 1
32 4805 AAFVYFE/M5bH NUT 1
33 386 Fyrw 7 ROD CAP 1
34 306468-CA # it & THREAD BRACKET 1
35 4913 Axv (m) /5 8 SCREW 3



F—ri—y E51-213/505-223 (PH-201) GAUGE PARTS
F 511k X CONSTRUCTION CHART

E51-213
/505-223

SW

3 213100-30
4 213100-40
5 213100-50

213101-16F

213102-16F 213103-16

§ 3
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6 —~ —
1.6 - -

1

1.6 - -

302350

SW 211993
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3
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5
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E51-213 Y7t _ _ I.J - :' - Used in the pneumaticically cont-
/505-223 Standard | 3 ] 1.1-3.2 3,@,5|1.65~4.0, 5.5 | 8,000 ;;_ v b (PH200) ## rolled hemming unit (PH200).
lift




H—s8 =y

F SR
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)GAUGE PARTS LIST

PH-201 (E51)
PH-251 (ETS51
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PH-251(ETS51)
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INDEX

NO. NO. ND.
PART NO. PAGE REF. PART NO. PAGE REF. PART NO. PAGE REF.
182 29 44 4330 7 28 7072 17 40
233-CA 31 23 | 4331 7 4 | 7072 23 4
281 29 43 | 4331 7 20 7102 31 12
293¢C 31 26 | 4500 23 16 | 7109 5 28
306 29 24 4504 9 39 7113 9 30
306 29 32 | 4506 3 6 1 137142 17 6
307 29 26 | 4530 7 11 1 137142 17 16
3804 31 6 4756 7 8 | 200098 11 35
381-CA 31 9 4757 7 32 1 200098 11 43
382-CA 31 11 4800 27 24 1 201121A 36
383-CA 31 19 | 4801 15 5 1 201185 3 22
384 31 20 4803 7 14 7 201185 5 13
386 31 33 4803 7 18 1 201185 5 20
418 29 30 4803 31 8 | 201185 7 12
486C9C 31 1 4803 31 22 1 201185 7 16
502-CA 31 15 4803 31 25 1 201185 9 11
503-CA 31 2 4803 31 28 © 201185 11 7
504-CA 31 16 4805 31 18 1 201185 11 12
505-CA 31 5 4805 31 32 1 201185 13 3
506 31 30 4806 11 25 | 201185 27 8
507 31 10 4812 7 31 1 201185 27 16
509 31 30 4818 7 7 1 201185 27 34
512 31 13 1 4818 7 26 201185 27 38
516 29 23 | 4827 5 32 1 201185 27 40
516 29 31 | 4905 5 15 1 201252 3 21
518 7 3 0 4905 23 9 1 201252 7 13
523 29 29 | 4905 27 39 1 201252 7 17
524 29 25 | 4905 27 58 1 201252 9 4
527-CA 31 29 4913 31 35 1 201252 17 21
642 %9 36 i 4918 5 6 1 201252 17 27
1132 13 20 | 5010 23 38 1 201252 17 34
1175-2 13 11 | 5012 13 39 | 201252 17 41
1202 13 19 | 5030 29 21 1 201252 23 23
1216 13 15 | 5061 9 6 | 201252 23 30
1216 13 41 | 5070 13 12, 201252 31 7
1222 27 9 | 5092 9 24 | 201477 3 5
1229 13 5 1 5104 13 9 1 201477 5 9
1229 15 12 | 5113 27 46 1 201477 7 30
1229 15 17 | 5116-HC 5 5 1 201477 9 41
1229 15 29 | 5117 27 7T 1 202045 25 17
1231 15 23 | 5117 27 33 1 202286 11 13
1457 27 30 5117 27 37 1 202286 11 44
1458 27 31 5118 13 2 1 202286 27 54
2193 11 11 5118 25 9 1 202433 9 15
2193 13 25 | 5146 27 26 202433 11 39
2905 13 38 | 5146 27 45 1 202433 25 18
2905-HC 11 6 5157 23 39 | 202433 27 5
2905-HC 11 22 1 5189 15 19 . 202683 9 42
2905-HC 11 30 | 5224 15 10 202769 17 36
2905-HC 11 32 1 5256 13 27 © 204143A 9 7
2905-HC 27 49 5292 11 28 | 204172 27 11
2905-HC 27 53 | 5292 15 25 § 204293 3 26
2906 11 9 | 5328 9 33 | 204293 3 29
2913-2 11 47 | 5337 27 10 1 204293 7 6
2918 13 33 | 5345 9 43 1 204293 7 21
2921 15 8 | 5381 25 16 1 204293 9 16
2921 27 51 5381 27 3 1 204293 11 40
2948 25 20 5386 25 6 1 204293 27 4
3044 9 12 | 5386 25 8 | 204585 5 16
3044 11 20 1 5422 11 18 | 204585 9 19
3044 11 36 5426 25 22 1 204585 9 28
3091 13 21 | 5441 11 34 | 204585 23 17
3150 15 11 | 5476 31 4 1 204888 9 36
4009-1 23 41 5478 13 30 | 204888 13 8
4009-1 29 35 5480 29 41 1 205764 7 25
4009-1 29 37 5513 13 7 1 205765 7 24
4009-1HC 9 8 5534 9 14 | 206336 3 3
4009-1HC 11 3 5534 11 38 1 206337 5 8
4009-1HC 11 15 5546 11 42 | 206337 7 23
4009-1HC 13 35 | 5579 9 18 | 206958 27 44
4009-1HC 15 30 | 5579 9 27 & 207002 13 29
4012 31 24 5581 9 9 1 207182 15 4
4012 31 27 5600 25 11 1 207924 9 25
4014 31 21 | 5600 27 56 ) 208245 11 4
4021 31 17 5628 9 35 1 208245 17 23
4022 31 14 5639 9 37 1 208670 11 51
4100 23 6 5642 27 13 1 210167 11 50
4107 320 7006 5 29 1 210307 27 15
4107 5 37 | 7010 17 47 1 210364 #22 36
4108 3 g 7017 5 12 1 211301 9 10
4108 3 11 7021 5 19 1 211301 11 19
4108 313 7025 17 20 . 211358 36
4109 317 7025 23 22 1 211993 36
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